F@@ Base housing

Cranab’

802310

*
—

7,11,12

13, 14,18, 22




Cranab’

FGCEO

Base housing

802310
Pos Qty Part No. Description Class Note

1 1 4652187 Housing

2 1 4654053 *Bushing

3 1 9602852 *Bearing SKF 24028CC

4 1 4572831 *Spacer

5 1 9602810 *Retainer ring SgH 210

6 2 4641046 *Glide pad

8 4 9601244 Tubular pin 54x14

9 2 4576705 Piston
10 4 949445 Bolt MC6S 16 60 *12.9 OBH
11 4 61450167 Flat gasket
15 4 4551711 Flange
16 24 4879527 Bolt MC6S 12 50 *12.9 OBH
17 24 955897 Washer BRB 13,0X24 X 2
19 4 4551737 Lock ring
20 1 9602801 Retainer ring SgA 140
21 1 4657971 Cover
23 8 955271 Bolt M6S 6 16 8.8
24 1 9988165 Plug R 3/8"
25 1 9988181 Plug R 3/4"
26 2 4899861 Lubricating nipple
27 1 1000066 Filter plug
28 1 4879438 Sight glass

* 1 1525120 Seal kit



Cran a b® F @ @ Slewing system 360°

802410




Cran a b® F @ @ Slewing system 360°

802410

Pos Qty Part No. Description Class Note

1 2 4652113 Rack
2 4 4658936 Cylinder



Crana b® F@ @ Slewing system 220°

802411




Crana b® F@ @ Slewing system 220°

802411

Pos Qty Part No. Description Class Note

1 2 4691286 Rack
2 2 4691270 Cylinder



Cra na b® F@ @ Slewing system 410°

802413




cra na b® F@@ Slewing system 410°

802413

Pos Qty Part No. Description Class Note

1 2 4669629 Rack
2 4 4669684 Cylinder



Hydraulic lines 360°410°

Cranab’ FC80

802510




Hydraulic lines 360°410°

Cranab’ FC30

802510
Pos Qty Part No. Description Class Note
1 4 9604227 Elbow adaptor R 3/8"-UNF 3/4"
2 2 9610221 T- fitting UNF 3/4"
3 4 4671961 Hydraulic hose 2 3/8 720 3/4RLM 3/4RLM
4 2 9610108 Hexagon nipple



crana b® F@@ Hydraulic lines 220°

802512




Cranab’

FGCEO

Hydraulic lines 220°

802512
Pos Qty Part No. Description Class Note
1 4 9604227 Elbow adaptor R 3/8"-UNF 3/4"
2 2 9610221 T- fitting UNF 3/4"
3 4 4670621 Hydraulic hose S 2 3/8 570 3/4RLM 3/4RLM
4 2 9610174 Transition fitting BSP 1/2"-UNF 3/4"



Cranab’ FC80




Cranab’

Hydraulic lines 360°

F@@ 802513

Pos Qty Part No. Description Class Note
1 4 9604227 Elbow adaptor R 3/8"-UNF 3/4"
2 2 9610114 T- fitting UNF 3/4"
3 4 4671961 Hydraulic hose 2 3/8 720 3/4RLM 3/4RLM



FGCEO

Cranab’




Cranab’

FGCEO

Work platform

802610
Pos Qty Part No. Description Class Note
1 1 4669257 Protection
2 1 4512910 Clamp
3 1 9908498 Spring washer FHB 12.2 fzb
4 1 955354 Bolt S M6S 12 120*8.8 FZB



Crane Pillar 830

Cranab’ FC80

000000




Cranab’

Crane Pillar 830

FGCEO

804101

Pos Qty Part No. Description Class Note

1 1 4691271 Crane Pillar 830 mm

2 2 4879628 *Bushing WB802 7580

3 1 4899861 Lubricating nipple

4 1 9610159 *Plug

5 1 4571801 Pivot pin

6 1 9610053 Screw MC6S M12x16

7 1 9602224 Nut KM 14



Cranab’

Crane Pillar 1700

FGCEO

804102




Cranab’

Crane Pillar 1700

FGCEO

804102

Pos Qty Part No. Description Class Note

1 1 4658287 Crane Pillar 1700 mm

2 2 4879628 *Bushing WB802 7580

3 1 4899861 Lubricating nipple

4 1 9610159 *Plug

5 1 4571801 Pivot pin

6 1 9610053 Screw MC6S M12x16

7 1 9602224 Nut KM 14



Cranab’

Crane pillar 1800

FGCEO

804103




Cranab’

Crane pillar 1800

FGCEO

804103

Pos Qty Part No. Description Class Note

1 1 4655200 Crane Pillar 1800 mm

2 2 4879628 *Bushing WB802 7580

3 1 4899861 Lubricating nipple

4 1 9610159 *Plug

5 1 4571801 Pivot pin

6 1 9610053 Screw MC6S M12x16

7 1 9602224 Nut KM 14



Cranab’

Crane pillar 1900

FGCEO

804104




Cranab’

Crane pillar 1900

FGCEO

804104

Pos Qty Part No. Description Class Note

1 1 4656667 Crane Pillar 1900 mm

2 1 4879628 *Bushing WB802 7580

3 1 4899861 Lubricating nipple

4 1 9610159 *Plug

5 1 4571801 Pivot pin

6 1 9610053 Screw MC6S M12x16

7 1 9602224 Nut KM 14



Cranab’

Crane pillar 2000

FGCEO

804105




Cranab’

Crane pillar 2000

FGCEO

804105

Pos Qty Part No. Description Class Note

1 1 4656694 Crane Pillar 2000 mm

2 2 4879628 *Bushing WB802 7580

3 1 4899861 Lubricating nipple

4 1 9610159 *Plug

5 1 4571801 Pivot pin

6 1 9610053 Screw MC6S M12x16

7 1 9602224 Nut KM 14



Cranab’ ECE0

806111




Cranab’

FGCEO

Main boom 3.4 m

806111
Pos Qty Part No. Description Class Note
1 1 4656242 Main boom
2 2 9602135 *Bushing WB 802 WF 6540
3 1 4899861 Lubricating nipple
4 1 4655090 Link
5 4 9602135 *Bushing WB 802 WF 6540
6 3 4899861 Lubricating nipple
7 1 4571819 Pivot pin
8 1 4571835 Pivot pin
9 2 4655436 Link
10 2 4655447 Pivot pin
11 1 4571801 Pivot pin
12 2 4628195 Pivot pin
13 7 9610053 Screw MC6S M12x16
14 3 9602224 Nut KM 14
15 4 9602232 Nut KM 12
16 1 4656729 Protection
17 6 9924442 Screw M6S M12x100
18 6 9953523 Nut M12 Locking
19 4 9610202 Washer
20 4 9610103 Washer 80/120x2.5



crana b® F@@ Main boom 3.6 m

806112




Cranab’

FGCEO

Main boom 3.6 m

806112
Pos Qty Part No. Description Class Note
1 1 4655713 Main boom
2 2 9602135 *Bushing WB 802 WF 6540
3 1 4899861 Lubricating nipple
4 1 4655090 Link
5 4 9602135 *Bushing WB 802 WF 6540
6 1 4899861 Lubricating nipple
7 1 4571819 Pivot pin
8 1 4571835 Pivot pin
9 2 4655436 Link
10 2 4655447 Pivot pin
11 1 4571801 Pivot pin
12 2 4628195 Pivot pin
13 7 9610053 Screw MC6S M12x16
14 3 9602224 Nut KM 14
15 4 9602232 Nut KM 12
16 1 4656729 Protection
17 6 9924442 Screw M6S M12x100
18 6 9953523 Nut M12 Locking
19 4 9610202 Washer
20 4 9610103 Washer 80/120x2.5



crana b® F@@ Main boom 3.2 m

806113




Cranab’

FGCEO

Main boom 3.2 m

806113
Pos Qty Part No. Description Class Note
1 1 4659677 Main boom
2 2 9602135 *Bushing WB 802 WF 6540
3 1 4899861 Lubricating nipple
4 1 4655090 Link
5 4 9602135 *Bushing WB 802 WF 6540
6 3 4899861 Lubricating nipple
7 1 4571819 Pivot pin
8 1 4571835 Pivot pin
9 2 4655436 Link
10 2 4655447 Pivot pin
11 1 4571801 Pivot pin
12 2 4628195 Pivot pin
13 7 9610053 Screw MC6S M12x16
14 3 9602224 Nut KM 14
15 4 9602232 Nut KM 12
16 1 4656729 Protection
17 6 9924442 Screw M6S M12x100
19 4 9610202 Washer
20 4 9610103 Washer 80/120x2.5



Lift cylinder
806210

FGCEO

Cranab’

*
N

5,7,8,9,10,11,12
13,14,15,17,18,21,22

—_—




Cran a b® Lift cylinder
HES0
806210
Pos Qty Part No. Description Class Note
1 4654103 Cylinder compl. & 125/70 - 514
1 1 4663398 +Piston rod
2 2 9602160 +Bushing
3 1 4664238 *sSpacer
4 1 4899861 *Lubricating nipple
5 1 *Kit*
6 1 4663400 *Top nut
7 1 *Kit*
8 1 *Kit*
9 1 *Kit*
10 1 *Kit*
11 1 *Kit*
12 2 *Kit*
13 1 *Kit*
14 1 4663415 *Damping collar
15 1 4663426 *Lock ring
16 1 4663449 *Damping sleeve
17 1 *Kit*
18 1 *Kit*
19 1 *Kit*
20 1 4663457 +Piston
21 2 *Kit*
22 1 *Kit*
23 1 4663434 *Cylinder
24 2 9602160 *«Bushing
25 1 4664242 *sSpacer
26 1 4899861 Lubricating nipple
27 1 4656842 Oil pipe
28 1 9985522 Clamp Stauff 320
29 2 1516768 Hexagon nipple R, BSP 3/4" - UNF 1.1/16"
30 2 944252 Flat gasket
31 1 64306512 Coupling
32 1 4656864 Cylinder guard
33 4 9602208 Screw M6SF M10 x 25
1

*

1525176

Seal kit



® Lift cylinder serial no. 36764-
Cranab EC80

806211

/—/%
5,7,8,9, 10
11,12, 14, 15



Cranab’

Lift cylinder serial no. 36764-

FGCEO

806211
Pos Qty Part No. Description Class Note
1 4691343 Cylinder compl. & 125/70 - 514

1 1 4663398 +Piston rod

2 2 9602160 +Bushing

3 1 4664238 *sSpacer

4 1 4899861 *Lubricating nipple

6 1 4663400 *Top nut
13 1 4663457 *Piston
16 1 4690412 *Cylinder
17 2 9602160 *Bushing
18 1 4664242 *Spacer
19 1 4899861 Lubricating nipple
20 1 4656842 Oil pipe
21 1 9985522 Clamp Stauff 320
22 2 1516768 Hexagon nipple R, BSP 3/4" - UNF 1.1/16"
23 2 944252 Flat gasket
24 1 4656864 Cylinder guard
25 4 9602208 Screw M6SF M10 x 25
26 1 64306512 Coupling

* 1 1525186 Seal kit



Lift cylinder serial no. 36496-

FGCEO

Cranab’

806212

*
N

5,7,8,9,10,11,12
13,14,15,17,18,21,22

—_—




® Lift cylinder serial no. 36496-
Cranab FCS80

806212
Pos Qty Part No. Description Class Note
1 4690411 Cylinder compl. & 125/70 - 514
1 1 4663398 +Piston rod
2 2 9602160 +Bushing
3 1 4664238 *sSpacer
4 1 4899861 *Lubricating nipple
6 1 4663400 *Top nut
14 1 4663415 *Damping collar
15 1 4663426 *Lock ring
16 1 4663449 *Damping sleeve
20 1 4663457 +Piston
23 1 4690412 *Cylinder
24 2 9602160 +«Bushing
25 1 4664242 ssSpacer
26 1 4899861 eLubricating nipple
27 1 4656842 Qil pipe
28 1 9985522 Clamp Stauff 320
29 2 1516768 Hexagon nipple R, BSP 3/4" - UNF 1.1/16"
30 2 944252 Flat gasket
31 1 64306512 Coupling
32 1 4656864 Cylinder guard
33 4 9602208 Screw M6SF M10 x 25
1

1525176 Seal kit



Cranab’ =680

806310




Cranab’

FGCEO

Pipes and hoses 3.4

806310
Pos Qty Part No. Description Class Note

1 7 4656888 Oil pipe g 16/12 mm

2 1 4656897 Oil pipe 2 20/15 mm

3 1 4656905 Oil pipe @ 20/15 mm

4 1 4656956 Clamp

5 1 4656644 Clamp

6 1 4656658 Clamp

7 10 9608583 Screw MVBF M8x40

8 10 9603433 Nut M8 Locking

9 1 4572807 Clamp
10 2 4690571 Clamp
11 2 9602216 Screw M8x30
12 2 4879799 Hexagon nipple
13 2 944252 Flat gasket
14 2 1537963 Hydraulic hose 2 3/4 500 11/16RLM 11/16RLM
15 2 64306512 Coupling
16 2 9985522 Clamp Stauff 320
17 4 4665640 Cylinder compl. @ 110/63 - 846
18 2 9985336 Hexagon nipple UNF 7/8"-7/8"
19 2 9602038 Transition fitting UNF 7/8"-1.1/16"



C ra n a b® F@@ Pipes and hoses 3.6

806311




Cranab’

FGCEO

Pipes and hoses 3.6

806311
Pos Qty Part No. Description Class Note

1 7 4656811 Oil pipe @ 16/12 mm

3 1 4656823 Oil pipe 2 20/15 mm

3 1 4656931 Oil pipe @ 20/15 mm

4 1 4656956 Clamp

5 1 4656644 Clamp

6 1 4656658 Clamp

7 10 9608583 Screw MVBF M8x40

8 10 9603433 Nut M8 Locking

9 1 4572807 Clamp
10 2 4690571 Clamp
11 2 9602216 Screw M8x30
12 2 4879799 Hexagon nipple
13 2 944252 Flat gasket
14 2 1537963 Hydraulic hose 2 3/4 500 11/16RLM 11/16RLM
15 2 64306512 Coupling
16 2 9985522 Clamp Stauff 320
17 4 4665640 Cylinder compl. @ 110/63 - 846
18 2 9985336 Hexagon nipple UNF 7/8"-7/8"
19 2 9602038 Transition fitting UNF 7/8"-1.1/16"



C ra n a b® F@@ Pipes and hoses 3.2

806312




Cranab’

FGCEO

Pipes and hoses 3.2

806312
Pos Qty Part No. Description Class Note

1 7 4659716 Oil pipe @ 16/12 mm

3 1 4659722 Oil pipe @ 20/15 mm

3 1 4659733 Oil pipe @ 20/15 mm

4 1 4656956 Clamp

5 1 4656644 Clamp

6 1 4656658 Clamp

7 10 9608583 Screw MVBF M8x40

8 10 9603433 Nut M8 Locking

9 1 4572807 Clamp
10 2 4590571 Clamp
11 2 9602216 Screw M8x30
12 2 4879799 Hexagon nipple
13 2 944252 Flat gasket
14 2 1537963 Hydraulic hose 2 3/4 500 11/16RLM 11/16RLM
15 2 64306512 Coupling
16 2 9985522 Clamp Stauff 320
17 4 4665640 Cylinder compl. @ 110/63 - 846
18 2 9985336 Hexagon nipple UNF 7/8"-7/8"
19 2 9602038 Transition fitting UNF 7/8"-1.1/16"



Cranab’ ECE0

806314

13




Cranab’

F@@ Kit, Valtra

806314

Pos Qty Part No. Description Class Note

1 1 4691082 Pipe

2 1 4691083 Pipe

3 1 4691084 Pipe

4 3 4590813 Clamp

5 6 9602216 Screw M8x30

6 1 4590571 Clamp

7 4 4572807 Clamp

8 1 4691043 Clamp

9 4 9603433 Nut M8 Locking
10 2 4691065 Clamp
11 1 4691064 Clamp
12 4 9610292 Screw
13 3 64306512 Coupling



Cranab’ 5C80 -
S« 20M >k mﬂ%m

| |
| ,| Cranab’ [FC30
o/ Cranab’ FCE0C

e
......
LY

2— 1 AATETTHITTRT T i T Tttt !

el CRF B Ra




Cranab® Decals: OEM
FC80
806991

Pos Qty Part No. Description Class Note

1 1 4664456 Stripe

2 1 4664449 Stripe

3 2 4664056 Decal: Cranab FC80

4 2 4664490 Decal: Cranab FC80c Combi

5 2 4664565 Decal: Cranab FC80c Combi

6 2 4664078 Decal: RISK ZONE

7 2 4664091 Decal: Cranab Fortechnology

8 1 4663875 Load plate: FC80 3.4 m

9 1 4663893 Load plate: FC80c 3.4 m

10 1 4663880 Load plate: FC80c 3.6 m



Cranab’ FC30

Decals: Valmet

806992

Cranat

Y .~ |

e

| |
I /L

4

|
FC80C

2— 1 ATETTHIITTT T T Tttt

Cranek CRF & R4
A e
¥ mr

Crenals OF Ix L3




Cranab’

FGCEO

Decals: Valmet

806992
Pos Qty Part No. Description Class Note

1 1 4645113 Decal: Valmet

2 1 4664428 Stripe

3 2 4664477 Decal: FC80

4 2 4664477 Decal: FC80

5 2 DEO00217 Decal: Valmet

6 2 4664078 Decal: RISK ZONE

7 2 4664091 Decal: Cranab Fortechnology

8 1 4663875 Load plate: FC80 3.4 m

9 1 4663893 Load plate: FC80c 3.4 m
10 1 4663880 Load plate: FC80c 3.6 m



cranab® F@@ Outer boom

807111




C ra na b® Outer boom
FC80
807111
Pos Qty Part No. Description Class Note
1 1 4654608 Outer boom
2 2 4879628 *Bushing WB802 7580
3 1 4899861 Lubricating nipple
4 1 4690413 Cylinder compl. & 50/32 - 1500
5 1 4656935 Pivot pin
6 2 9602267 Washer SRKB 9x35x3
7 2 9602925 Screw
8 8 9602208 Screw M6SF M10 x 25
9 2 4656587 Holder
10 2 4656967 Glide pad 100x70x10
11 0 4658382 Shim
12 0 4658395 Shim
13 4 4616065 Slide block t=10mm @ 50 mm
14 2 4655554 Pivot pin
15 2 9603603 Screw M6SF M12x20
16 2 4534166 Spacer
17 1 4656573 Hood
18 2 9922466 Screw MC6S M10x16
19 1 4656530 Holder
20 2 9924205 Screw MC6S M10x20
21 2 9602372 Washer 10.3x16.6x2.3 Nord-Lock
22 1 9610211 List LO 400 mm
23 1 4669286 Parking rest
24 2 9924361 Screw
25 2 9604621 Nut



807112

F@@ Outer boom Combi

Cranab’




Cranab’

Outer boom Combi

FGCEO

807112
Pos Qty Part No. Description Class Note
1 1 4655596 Outer boom
2 2 4879628 *Bushing WB802 7580
3 1 4527704 *Clamp
4 2 9900497 «Screw M6S M10 x 40
5 4 9914111 *Washer BRB 10,5x22x 2
6 2 9964347 *«Nut M10
7 1 4528573 Ring
8 1 4565347 Cover
9 4 9602194 Screw M12x25
10 1 4565541 Guard
11 1 4565550 Guard
12 2 4655554 Pivot pin
13 2 4899861 Lubricating nipple
14 2 4534166 Spacer
15 1 4528204 Pivot pin
16 3 9903411 Split pin SP 6,3 x 50
17 6 9604626 Nut M6SF 12
18 2 9602208 Screw M6SF M10 x 25
19 1 4633113 Holder
20 1 4657820 Pin
21 1 4632991 Adjuster screw
22 2 9982281 Pin
23 1 4566190 Chain mount
24 2 4506286 Screw
25 1 9600141 Chain 129 links
26 1 9600159 Chain 121 links
27 1 9603492 Nut M16 Locking
28 0 9910565 Washer BRB 17x30x3
29 1 4523717 Glide pad
30 0 4530063 Shim t=1mm
31 2 4566114 Holder
32 2 4566149 Glide pad
33 0 4533593 Shim t= 0,6 mm
34 0 4533607 Shim t=1 mm
35 1 4566106 Holder
36 1 4566131 Glide pad
37 2 4520556 Rubber pad
38 2 9602259 Nut
39 2 9914471 Retainer ring GgA 35
40 2 9603603 Screw M6SF M12x20



F@@ Outer boom Combi 39688-

Cranab’

807112




Cranab’

Outer boom Combi 39688-

FGCEO

807112
Pos Qty Part No. Description Class Note
1 1 4692228 Outer boom
2 2 4879628 *Bushing WB802 7580
3 1 4527704 «Clamp
4 2 9900497 «Screw M6S M10 x 40
5 2 9914111 ««Washer BRB 10,5 x 22 x 2
6 2 9964347 *«Nut M10
7 1 4528573 Ring
8 1 4565347 Cover
9 4 9602194 Screw M12x25
10 1 4692073 Protection
11 1 4692075 Protection
12 2 4655554 Pivot pin
13 2 4899861 Lubricating nipple
14 2 4534166 Spacer
15 1 4528204 Pivot pin
16 3 9903411 Split pin SP 6,3 x 50
17 6 9604626 Nut M6SF 12
18 2 9602208 Screw M6SF M10 x 25
19 1 4633113 Holder
20 1 4657820 Pin
21 1 4632991 Adjuster screw
22 2 9982281 Pin
23 1 4566190 Chain mount
24 2 4506286 Screw
25 1 9600141 Chain 129 links
26 1 9600159 Chain 121 links
27 1 9603492 Nut M16 Locking
28 1 9910565 Washer BRB 17x30x3
29 1 4523717 Glide pad
30 2 4530063 Shim t=1mm
31 2 4566114 Holder
32 2 4566149 Glide pad
33 3 4533593 Shim t= 0,6 mm
34 3 4533607 Shim t=1 mm
35 1 4566106 Holder
36 1 4566131 Glide pad
37 2 4520556 Rubber pad
38 2 9602259 Nut
39 2 9914471 Retainer ring GgA 35
40 2 9603603 Screw M6SF M12x20



F@@ Outer boom cylinder

Cranab’

807210

5,7,8,9,10

11,12,14,15



Cranab’

FGCEO

Outer boom cylinder

807210
Pos Qty Part No. Description Class Note
1 4654112 Cylinder compl. & 100/63 - 846

1 1 4663465 +Piston rod

2 2 9963278 +Bushing

3 1 4664250 *sSpacer

4 1 4899861 *Lubricating nipple

5 1 *Kit*

6 1 4663470 *Top nut

7 2 *Kit*

8 1 *Kit*

9 1 *Kit*
10 1 *Kit*
11 1 *Kit*
12 1 *Kit*
13 1 4663491 +Piston
14 2 *Kit*
15 1 *Kit*
16 1 4663506 *Damping sleeve
17 1 9922245 *Screw MC6S M6x50
18 1 4663482 *Cylinder
19 2 9963278 +«Bushing
20 1 4664250 ssSpacer
21 1 4899861 eLubricating nipple

1

*

1525177

Seal kit



F@@ Outer boom cylinder

Cranab’

807210

*
AN——

5,7,8,9,10

J—

11,12,14,15



Cranab’

FGCEO

Outer boom cylinder

*

807210
Pos Qty Part No. Description Class Note
1 4665640 Cylinder compl. & 110/63 - 846

1 1 4665653 +Piston rod

2 2 9963278 +Bushing

3 1 4664250 *sSpacer

4 1 4899861 *Lubricating nipple

5 1 *Kit*

6 1 4663470 *Top nut

7 2 *Kit*

8 1 *Kit*

9 1 *Kit*
10 1 *Kit*
11 1 *Kit*
12 1 *Kit*
13 1 4663491 +Piston
14 2 *Kit*
15 1 *Kit*
16 1 4665664 *Cylinder
17 2 9963278 +Bushing
18 1 4664250 *sSpacer
19 1 4899861 Lubricating nipple

1

1525177

Seal kit



F @ @ Outer boom cylinder 38382-

Cranab’

807213

*
N——

5,7,8,9,10

—_—

11,12,14,15



Outer boom cylinder 38382-

Cranab’ FC30

807213
Pos Qty Part No. Description Class Note
1 4691836 Cylinder compl. & 110/63 - 846
1 1 4665653 +Piston rod
2 2 9963278 +Bushing
3 1 4664250 *sSpacer
4 1 4899861 *Lubricating nipple
6 1 4663470 *Top nut
13 1 4663491 *Piston
16 1 5062914 *Cylinder
17 2 9963278 +«Bushing
18 1 4664250 *sSpacer
19 1 4899861 Lubricating nipple
1

1525177 Seal kit



F@@ Pipes and hoses

Cranab’

807310




Cranab’

FGCEO

Pipes and hoses

807310
Pos Qty Part No. Description Class Note
1 9 4899143 Hexagon nipple R, BSP 1/2" - UNF 7/8"
2 10 943908 Bonded seal
3 5 4656805 Oil pipe
4 1 4656562 Clamp
5 1 4656593 Protection
6 8 9608583 Screw MVBF M8x40
7 8 9603433 Nut M8 Locking
8 5 4672771 Hydraulic hose 2 1/2 1600 7/8RU 7/8RU
9 2 4672780 Hydraulic hose 21/2 1120 7/8RLM 7/890LM
10 3 9610191 Rubber bushing



F@@ Pipes and hoses. Combi

Cranab’

807311




Cranab’

FGCEO

Pipes and hoses. Combi

807311
Pos Qty Part No. Description Class Note
1 2 4566271 Connection block
2 20 9939342 Bonded steel-rubber seal Tredo 16
3 4 1516764 Hexagon nipple R, BSP 3/8-UNF 7/8"
4 18 1516763 Hexagon nipple R, BSP 3/8-UNF 9/16"
5 4 4589297 Clamp
6 4 4672798 Hydraulic hose 21/2 1350 7/8RLM 7/8RU
7 4 9602925 Screw
8 7 1537519 Hydraulic hose 2 3/8 1250 9/16RLM 9/16RLM
9 2 1537856 Hydraulic hose
10 1 4565398 Connection block
11 1 4565762 Connection block
12 6 9604626 Nut M6SF 12
13 2 4506286 Screw
14 4 9902216 Screw M6SF
15 4 9608648 Washer Nordlok



Cranab’ ECE0

807313




cra n a b® F @ ' Kit, Valtra
S0
807313

Pos Qty Part No. Description Class Note

1 4 9603417 Screw M6SF M10 x 30

2 6 64306512 Coupling

3 1 4691067 Hose

4 5 4590813 Clamp

5 5 9603433 Nut M8 Locking

6 2 5007851 Bolt S MRX-TT 4 16*4.8FZB

7 1 9610270 Electric box

8 1 4691066 Pipe

9 1 4691068 Pipe

10 1 4691069 Pipe

11 5 9608583 Screw MVBF M8x40

12 1 4691039 Protection

13 3 5042219 Hydraulic hose S 857 3/4 1000 JIC 11/16 RLM-RLM
14 1 9608796 Hose guard




Cranab’ FCBO
el ls EﬂF@@@

|
1 Cranab’ [FC30

3l |
uy//// /[l Cranab’ FGC80GC
|

~ -
......
ST

2— 1 AATETTHITTRT T i T Tttt !

e CAF W S
A o
3 sim*




cra na b® Decals OEM
FC80
807991

Pos Qty Part No. Description Class Note

1 1 4664456 Stripe

2 1 4664449 Stripe

3 2 4664056 Decal: Cranab FC80

4 2 4664490 Decal: Cranab FC80c Combi

5 2 4664565 Decal: Cranab FC80c Combi

6 2 4664078 Decal: RISK ZONE

7 2 4664091 Decal: Cranab Fortechnology

8 1 4663875 Load plate: FC80 3.4 m

9 1 4663893 Load plate: FC80c 3.4 m

10 1 4663880 Load plate: FC80c 3.6 m



Cranab’ FC30

Decals. Valmet

807992

Cranat

Y .~ |

e

| |
I /L

4

|
FC80C

2— 1 ATETTHIITTT T T Tttt

Cranek CRF & R4
A e
¥ mr

Crenals OF Ix L3




Cranab’

FGCEO

Decals. Valmet

807992
Pos Qty Part No. Description Class Note

1 1 4645113 Decal: Valmet

2 1 4664428 Stripe

3 2 4664477 Decal: FC80

4 2 4664477 Decal: FC80

5 2 DEO00217 Decal: Valmet

6 2 4664078 Decal: RISK ZONE

7 2 4664091 Decal: Cranab Fortechnology

8 1 4663875 Load plate: FC80 3.4 m

9 1 4663893 Load plate: FC80c 3.4 m
10 1 4663880 Load plate: FC80c 3.6 m



F@@ Telescopic boom

Cranab’

808111




Cranab’

FGCEO

Telescopic boom

808111
Pos Qty Part No. Description Class Note

1 1 4654773 Telescopic boom

2 1 4656935 Pivot pin

3 2 9602267 Washer SRKB 9x35x3

4 2 9602925 Screw

5 2 4656967 Glide pad 100x70x10

6 0 4555309 Shim t=1mm

7 4 4656603 Glide pad 70x35x10

8 0 4658373 Shim

9 3 9603603 Screw M6SF M12x20
10 3 4534166 Spacer
11 2 4656614 Pivot pin L=127.5 g 45 mm
12 1 4575024 Washer
13 1 1516571 Nut M30



cran a b® F @ @ Telescopic boom 40098-

808111




® Telescopic boom 40098-
Cranab ECE0

808111
Pos Qty Part No. Description Class Note

1 1 4654773 Telescopic boom

2 2 4656935 Pivot pin

3 4 9602267 Washer SRKB 9x35x3

4 4 5009661 Bolt S M6SF 8 20+8,8 FZB

5 4 4656967 Glide pad 100x70x10

6 2 4555309 Shim t=1mm

7 4 4656603 Glide pad 70x35x10

8 4 4658373 Shim

9 3 9603603 Screw M6SF M12x20
10 3 4534166 Spacer
11 1 4656614 Pivot pin L=127.5 g 45 mm
12 1 5024000 Washer
13 1 4899428 Nut S Lock nut M30 X 1.5 NV 41
14 2 4692346 Support
15 1 58130347 Bolt S MC6S 5 50 8.8
16 1 959243 Bolt S MC6S 10 50 8.8
17 1 955783 Nut S M6M M10
18 1 955780 Nut S M6M M5



F@@ Telescopic boom, outer

Cranab’

808112




Cranab’

FGCEO

Telescopic boom, outer

808112
Pos Qty Part No. Description Class Note
1 1 4627784 Telescopic boom
2 3 4528204 Pivot pin
3 3 9903411 Split pin SP 6,3 x50
4 1 4691304 Roller
5 2 9600230 *Bushing WF 3520
6 1 4528191 Roller
7 2 4566149 Glide pad
8 0 4555309 Shim t=1mm
9 1 4566131 Glide pad
10 1 4523547 Glide pad 125x100x15
11 0 4530021 Shim t=1,0mm
12 1 4528409 Pivot pin
13 1 4899861 Lubricating nipple
14 1 9602194 Screw M12x25
15 1 4534166 Spacer
16 1 9980822 Washer BRF 30 x 52 x 4
17 1 1516571 Nut M30
18 1 4566262 Roller
19 2 9600230 *Bushing WEF 3520
20 1 4566122 Holder
21 6 9602208 Screw M6SF M10 x 25
22 3 4553101 Glide pad
23 0 4533593 Shim t= 0,6 mm
24 0 4533607 Shim t=1mm
25 1 4632940 Holder
26 1 4632958 Holder



F@@ Telescopic boom, inner

Cranab’

808113




Cranab’

FGCEO

Telescopic boom, inner

808113
Pos Qty Part No. Description Class Note

1 1 4565789 Telescopic boom

2 3 4553101 Glide pad

3 1 4511107 Glide pad

4 0 4555309 Shim t=1mm

5 1 4565690 Chain mount

6 2 9922717 Screw MC6S M12 x 60

7 2 9982281 Pin

8 1 4502981 Pivot pin

9 1 4899861 eLubricating nipple
10 1 9949704 Washer BRB 33 x58x8
11 1 1516571 Nut M30



F@@ Telescopic cylinder

Cranab’

808210

*
N—

2,4,5,6,7,8
12,13,14,16,17

J—




Cranab’

FGCEO

Telescopic cylinder

808210
Pos Qty Part No. Description Class Note
1 4665701 Cylinder
1 1 4665710 +Piston rod
2 1 *Kit*
3 1 4663525 *Top nut
4 2 *Kit*
5 1 *Kit*
6 1 *Kit*
7 1 *Kit*
8 1 *Kit*
9 1 4665734 *Restriction
10 1 4664666 *Piston ring
11 1 4663548 *Damping sleeve
12 2 *Kit*
13 1 *Kit*
14 1 *Kit*
15 1 4663559 +Piston
16 2 *Kit*
17 1 *Kit*
18 1 4665749 *Damping sleeve
19 1 4665726 *Cylinder
20 1 4673069 *Hydraulic hose 2 1/2 1475 7/8RLM 7/8RLM
21 2 4899143 *Hexagon nipple R, BSP 1/2" - UNF 7/8"
22 2 943908 *Bonded seal
23 2 9933441 *O-ring
* 1 1525178 Seal kit



F@@ Telescopic cylinder 36317-

Cranab’

808210

2,4,5,6,7,8

10, 11, 12, 14, 15




® Telescopic cylinder 36317-
Cranab ECE0

808210
Pos Qty Part No. Description Class Note
1 4690413 Cylinder compl. & 50/32 - 1500
1 1 4665710 +Piston rod
3 1 4663525 *Top nut
9 1 4690415 *Damping sleeve
13 1 4663559 +Piston
16 1 4690414 *Cylinder
17 1 4673069 Hydraulic hose 2 1/2 1475 7/8RLM 7/8RLM
18 2 4899143 Hexagon nipple R, BSP 1/2" - UNF 7/8"
19 2 943908 Bonded seal
20 2 925092 O-ring S 54,50 3,00
* 1 1525178 Seal kit
0
0
0
0



® Telescopic cylinder, Combi
Cranab ECE0
808211

@ 16 |




Cranab’

FGCEO

Telescopic cylinder, Combi

808211
Pos Qty Part No. Description Class Note
1 4603532 Cylinder compl. & 55/30 1600
1 1 4565223 *Cylinder
2 1 9986359 *Seal ring *Kit*
3 2 9968873 *Screw S6SS M6 x 8
4 1 4529502 *Piston
5 1 4529243 «Sleeve
6 1 4524616 «Sleeve
7 1 4554213 *Washer
8 1 9907599 *Retaining ring SgA 40
9 1 4565258 *Spacer
10 2 9909931 *O-ring *Kit*
11 1 9933433 *O-ring *Kit*
12 1 9938753 *Support ring *Kit*
13 1 1543218 *Top nut
14 1 9600451 *Seal ring *Kit*
15 2 9600469 *Guide ring *Kit*
16 1 9600485 *Wiper *Kit*
17 1 4565240 +Piston rod
18 2 9939342 Bonded steel-rubber seal Tredo 16
19 1 1516763 Hexagon nipple R, BSP 3/8-UNF 9/16"
20 1 1516789 Hexagon nipple R, BSP 3/8"-1/2"
* 1 1525046 Seal kit



Cra nNa b® F @ @ Pipes and hoses. Boom, inner

808310




Cranab’

F @ Pipes and hoses. Boom, inner

808310
Pos Qty Part No. Description Class Note

1 4 4565754 Oil pipe

2 1 4565703 Holder

3 1 9603336 Screw M6SF M8 x 50

4 1 4566289 Lock washer

5 4 4515978 Holder

6 4 9933441 O-ring

7 4 943908 Bonded seal

8 4 4557760 Hexagon nipple

9 4 64345716 Coupling
10 4 9602208 Screw M6SF M10 x 25
11 2 4519477 Holder



® Kit, boom intermediate Valtra
Cranab FCB0

808311




Cranab’

FGCEO

Kit, boom intermediate Valtra

808311
Pos Qty Part No. Description Class Note

1 1 4691055 Pivot pin

2 6 9604359 Screw

3 1 4691051 Hose holder

4 1 4691054 Holder

5 2 955294 Bolt S M6S 8 16*8.8FZB

6 1 9601571 Screw

7 1 4691047 Hose holder

8 2 963107 Nut S Lock nut NYLON M10 KL.8 FZB

DIN 6924

9 1 955323 Bolt S M6S 10 55 8.8
10 1 5025171 Hose flap
11 3 5058731 Hose



C Yana b® F@ Q) Kit, boom inner Valtra

808312




Cranab’

F@@ Kit, boom inner Valtra

808312
Pos Qty Part No. Description Class Note

1 1 4691056 Sheet

2 4 9610293 Screw

3 1 4691059 Sheet

4 1 9610156 Bearing

5 1 4641059 Washer

6 1 9602194 Screw M12x25

7 4 9604626 Nut M6SF 12

8 2 955294 Bolt S M6S 8 16*8.8FZB
9 2 4691086 Holder
10 6 9610298 Coupling
11 1 4691088 Sheet
12 1 5025171 Hose flap
13 3 5058732 Hose



ompone

Hydraulic c

FGCEO

Cranab’

808330




Cranab’

FGCEO

Hydraulic components

808330
Pos Qty Part No. Description Class Note
1 3 9606505 Bulkhead through-fitting UNF 7/8"- 7/8"
2 1 9608401 T-coupling UNF 7/8"-7/8"
3 1 64345716 Coupling
4 5 4670418 Hydraulic hose 2 1/2 1800 7/8RLM 7/8RU HC
5 2 4602412 Clamp
6 1 4602421 Clamp
7 1 9922211 Screw MC6S M6x35
8 1 963105 Nut Lock nut NYLON M6 KL.8 FZB
DIN 982
9 1 4626915 Belt



